

Inspection Certificate

EN 10204 Type 3.1 / 2.2

Certificate No.: 19184
Our Item No.: 29009532

Datum / Date 2024-04-23

Product Name: Lastek 95

Product Description:

LOT No.	PO No.	Supplier No.	Diameter (mm)	Weight (kg)
Q040052	801	51	3,2	5

3.1 Chemical Analysis (%)

C	Mn	Si	S	P	Ni	Cr	Mo	Cu*	V	W	Ti
<0.09	5.00	1.50	<0.025 max	<0.025 max	9.50	19.00	-	-	-	-	-
Al	Zr	Sn	Nb	Sb	As	Mg	Be	FN	Fe	Ag	Zn
-	-	-	-	-	-	-	-	-	Rest(e) Balance	-	-

B ppm	Ca ppm	N ppm	O ppm
-	-	-	-

2.2 Mechanical Properties

Yield Strength Rp0,2 (MPa)	Tensile Strength Rm (MPa)	Elongation A5 (%)
≥ 450	≥ 610	≥40
Charpy V-notch value Av (J)	Hardness (Hb)	Melting temperature
-	-	-

We hereby certify that the material described above has been tested and complies with the terms of the order contract.
This document was generated electronically and is valid without signature.